Bill Owens, Governor
Douglas H. Benevento, Acting Executive Director

Dedicated to protecting and improving the health and environment of the people of Colorado

4300 Cherry Creek Dr. S. taboratory and Radiation Services Division
Denver, Colorado 80246-1530 8100 Lowry Blvd. .
Phone (303) 692-2000 Denver, Colorado 80230-6928 ~ g
TDD Line (303) 691-7700 (303) 692-3090 Colorado Department
Located in Glendale, Colorado of Public Health
http:/fwww.cdphe.state.co.us ' and Environment
December 30, 2002
0 RN =
Robert E. Williams, Director of P.W. ki } & T H
City of Boulder t . '
P.0. Box 791 oL AN
Boulder, CO 80306 . i { .,.y
g {1 IS  —
RE: Issued Permit R S
Permit Number: CO-0024147
Boulder County

Dear Mr. Williams:

Enclosed please find a copy of the permit that was issued under the Colorado Water Quality Control Act.
Your discharge permit requires that specific actions be performed at designated times. You are legally
obligated to comply with all terms and conditions of your permit. It is especially important to note the
"EFFECTIVE DATE OF PERMIT", not the "DATE SIGNED", located in the lower right hand corner
of page 1, of your permit. It is illegal to discharge per the conditions of this permit until that date.

Please read the permit and if you have any questions contact me at (303) 692-3599.

Sincerely,

M%W

Darlene Casey, Program Assistant
Water Quality Protection Section
WATER QUALITY CONTROL DIVISION

Enclosure

xc: Bruce Kent, Permit Team, Environmental Protection Agency (8P2W-P)
Regional Council of Government
Local County Health Department
Cary Pilon, D.E., Technical Services Unit, WQCD
Pemit File
Pemit Fees

/dc issued



" COLORADO DISCHARGE PERMIT SYSTEM (CDPS)
SUMMARY OF RATIONALE
CITY OF BOULDER

CDPS PERMIT NUMBER C0-0024147, BOULDER COUNTY

TABLE OF CONTENTS

L TYPE OF PERMIT ..ot 1
IL. FACILITY INFORMATION......coerviirrriricrnrcrs e 1
. FACILITIES EVALUATION.........coviivriris ittt s ese st e 2
V. PERFORMANGCE HISTORY ..ottt s s nenesanssesssssesensasennne 2
V. TERMS AND CONDITIONS OF PERMIT ..ot ccsecosiecreeras s 4
VI, REFERENCES .....cuiiiecisecisinictsmcsiesssessieniians
VIII.  PUBLIC NOTICE COMMENTS ...ttt st ecssnemsenseenneos 12

I.  TYPE OF PERMIT Third Renewal

II. FACILITY INFORMATION
A. Facility Type: Domestic- Major Municipal, Mechanical Plant

B. Facility Classification: Class A per Section 100.9.2 of the Regulations for Certification of Water Treatment Plant ar
Wastewater Treatmnent Plant Operators.

C. Fee Category: Category 21, Subcategory 8
Category Flow Range: 10,000,000 up t049,999,999 gallons per day
Annual Fee: 314,130

D. Legal Contact: Robert E. Williams, Director of Public Works for Utilities
City of Boulder
P.O. Box 791
Boulder, CO 80306
303-441-3200

E. Facility Contact: Floyd D. Bebler
City of Boulder
4049 75" Street
Boulder, CO 80301
303-413-7340
F. Facility Location: SW Y, Section 13, TIN, R70W, 6" P.M., at 4049 75" Street, Boulder, CO

G. Discharge Point: 0014, following disinfection, to Boulder Creek.

ISSUED: December 30,2002 EFFECTIVE: February 1, 2003 EXPIRATION: January 31,2008

Revised 12/31/02



COLORADO DEPARTMENT OF HEALTH, Water Quality Control Division
" Rationale - Page 2, Permit No. CO-0024147
™. FACILITIES EVALUATION
A.  Infiltration/Inflow (I/)

Boulder has experienced wastewater flows in excess of 120 gallons per capita day. In part, these flows are attributable to a
high ratio of employees to residents in the service area.

In 1996 and 1997 Boulder contracted to have studies of I/l performed. As a result of these studies, Boulder began a capital
improvements program for interceptors and collector sewer rehabilitation. This rehabilitation is scheduled for completion in
2003.

B.  Lift Stations

Table V-1 summarizes the information available on the lift stations in the service area.

Table IV-1 - Lift Station Summary

s s i, B o e e L % Capacity
" Station . FirmPump . Existing Average/ " - (basedon =
Nameff  Capucity(gpm) | PeakFlows(gpd) peakflow)
Diagonal Highway 1,950 1.4 49.9

C. Facility Modifications and Resulting Changes in Capacity

The facility consists of preliminary treatment (bar screening and grit removal), primary clarification, trickling filters, solid
contact aeration, secondary clarification, nitrifying trickling filter, and disinfection (chlorination and dechlorination). The
permittee has not performed any construction at this facility that would change the hydraulic capacity of 20.5 MGD or the
organic capacity of 29,065 lbs. BODs/day, which were specified in the rationale for the previous permit and that document
should be referred to for this information. These capacities will continue in this permit. The effluent flow is measured by a
continuous flow recorder and totalizer.

During the term of the permit the discharge point will be relocated approximately 400 yards down stream. No change in
permit limits or discharge name will be made due to this relocation.

D. Sludge Treatment and Disposal

Sludge is treated by a two-stage anaerobic digestion system. This digestion produces Class B biosolids. Biosolids are
centrifuged to approximately 10 percent solids.

The majority of Boulder's biosolids are utilized as Class B biosolids on dryland wheat, sunflowers, and corn in Adams
County. Remaining biosolids are transported to A-1 Organics where they are treated to produce Class A biosolids.

V. PERFORMANCE HISTORY
A. Monitoring Data

. Table IV-1, on the following page, suinmarizes the effluent data reported on the monthly Discharge Monitoring Reports
(DMR's) for the City of Boulder facility from June 2000 through May 2002.



Table IV-1

SR

Influent Flow, MGD
Effluent Flow, MGD
Influent BODs, mg/l
Influent BOD:s, Ibs/day
Effluent CBODs, mg/l
CBODs Removal, %
Influent TSS, mg/l

Effluent TSS, mg/l

TSS Removal, %

Fecal Coliform, #/100 mi
Total Residual Chlorine, mg/l
Oil & Grease, mg/l

PH, s.u.

Ammonia, Total, mg/l as N
WAD Cyanide, mg/l
Arsenic, TR, ug/l (max)
Selenium, TR, ug/l (max)

Chromium, Hex, Diss, ug/l (max)

Zinc, PD, ug/l (max)
Silver, PD, ug/l

Copper, PD, ug/l
Cadmium, PD, ug/l

Iron, PD, ug/l (max)

Lead, PD, ug/l
Manganese, PD, ug/l
Nickel, PD, ug/l (max)
Mercury, Total as Hg, ug/l

WET, acute
Ceriodaphnia

Fathead Minnows

11.53

203.58
0.28
31.55
4.23
0.01

Pass

Pass

COLORADO DEPARTMENT OF HEALTH, Water Quality Control Division
Rationale - Page 3, Permit No. CO-0024147

147

21,744

5
96
178
5
94
24

<0.004

0
6.5
3.1

S O © O

S

38

24.7

Pass

Pass

28,314

7
98
270
13
97
170

<0.004

9.6
7.6
11.9
0.03
9
13.2

78.1
0.4
21.7

892
2.8
40.7
16.7
0.28

Pass
Fail

29,065 *
25
85
NA
30
85
246

0.004
10
6.5-9.0
29.5-55.9
0.03
NA
NA
NA
218
1.2
25.6
2.35
NA
12.2
61.5
NA
0.012

Pass
Pass

S O © © ~ O O O

NA
NA
NA

* . This is a facility capacity and not a permit limit.

< = [ess than



COLORADO DEPARTMENT OF HEALTH, Water Quality Control Division
" Rationale - Page 4, Permit No. CO-0024147

2. State sampling results for the City of Boulder treatment plant are summarized in Table IV-2 for the previous 24 month
period.

Table V2 Sum_ma 9 State Sam Im Results

6/21/2000 21.25 68.4

<~ "less than”
* these values exceed permit limits

B. Compliance With Terms and Conditions of Previous Permit

The data shown in Table IV-1, indicates that the City of Boulder facility has maintained compliance with the previous
permit with the exception of one violation of the daily maximum chlorine concentration, and one violation of the

mercury limit.

V. TERMS AND CONDITIONS OF PERMIT
A. Determination of Effluent Limitations

1. Effluent Limitations - The limits on the following page will apply and are discussed in Sections V-A.2 and V-4.3.




COLORADO DEPARTMENT OF HEALTH, Water Quality Control Division

Rationale - Page 5, Permit No. CO-0024147

_ Table VI E uent Lmuts )

Flow, MGD 20.5° Deszgn Capacuy
CBOD;, mg/l 25/40° State Effluent Regulations
1SS, mg/l 30145 State Effluent Regulations
E. Coliform, no/100 ml 150/300¢ Water Quality Standards
Total Residual Chlorine, mg/l 0.004/0.020” Previous Limit/Water Quality Standards
PH, s.u. 6.5-9.0° Water Quality Standards
Oil and Grease, mg/l 10° State Effluent Regulations
Total Ammonia (as N), mg/l
January through March 16.9¢ Interim Limit
April through May 13.5° Interim Limit
June 10.9° Interim Limit
July 11.2°¢ Interim Limit
August through October 13.5° Interim Limit
November through December 16.9¢ Interim Limit
Cyanide, Weak Acid Dissociable, ug/l 30.0° Water Quality Standards/Antidegradation
Arsenic, Total, ug/l 8.3/Report/Report’ Antidegradation/Water Quality Standards
Cadmium, PD, ug/l Report Previous Limit/Water Quality Standards
Chromium, Hex, Dissolved, ug/l Report 1 Previvus Limit/Water Quality Standards
- - ——Ckromium;-Tri,-TR-ug/l- — - — —— — —Report——— ———— — Water-Quality-Standards————— —————-
Copper, PD, ug/l
Through December 31, 2005 25.6/35.27 Interim Limit
Beginning January 1, 2006 18/26 7 Water Quality Standards
Iron, Dissolved, ug/l
Through December 31, 2005 Report Water Quality Standards
Beginning January 1, 2006 349° Water Quality Standards
Iron, TR, ug/l Report© Water Quality Standards
Lead, PD, ug/l 6.0¢ Water Quality Standards
Manganese, Dissolved, ug/l 55/Report” Water Quality Standards
Mercury, Total, ug/! 0.012¢ Water Quality Standards
Nickel, PD, ug/l 18/Report® Antidegradation/Water Quality Standards
Selenium, Total, ug/l
Through December 31, 2005 Report”’ Water Quality Standards
Beginning January 1, 2006 5.6/197 Water Quality Standards
Silver, PD, ug/l 1.1 I/Reportf Water Quality Standards
Zinc, PD, ug/l Report / Water Quality Standards
WET, Chronic Lethality Statistical Difference or State Permit Regulations

IC25 > IWC =819 %°

30-day average

30-day average/7-day average

Daily Maximum

Minimum-Maximum

30-day geometric mean/7-day geometric mean
30-day average/daily maximum

N e m o oo

2-Year/30-day average

-~ » w

2-Year/30-day average/7-day average

2-Year/30-day geometric mean/7-day geometric mean
2-Year/30-day average/daily maximum

PD - Potentially Dissolved

TR - Total Recoverable

~



'COLOKADO DEPARTMENT OF HEALTH, Water Quality Control Division
Rationale - Page 6, Permit No. CO-0024147

2. Discussion of Effluent Limitations

a. BOD;s, 1SS, D.O., and Oil and Grease - BOD;, TSS, and Oil and Grease limits are taken from State Effluent
Regulations. No violations of the dissolved oxygen standard are expected due to this discharge.

b. pH - This parameter is limited by Water Quality Standards.

¢.  Pollutants Limited by Water Quality Standards - FABL Environmental Regulatory Specialists, Inc has performed an
assessment of potential water quality standards based assimilative capacity and made a preliminary determination
of the assimilative capacity for the upgraded facility with a discharge capacity of 20.5 MGD, Outfall 001A4. This
assessment can be found in Appendix A of the rationale. The Permits Unit evaluated the assimilative capacity and
determined whether there is a reasonable potential for the facility discharge to cause or contribute to an

exceedance of a stream standard. If there is a reasonable potential for the discharge to contribute to an
exceedance, limits are included in the permit.

Because there is no increase in permitted capacity, limits set equal to those in the previous permit are synonymous
with loads equal to those in the previous permit.

The calculated water quality based acute effluent limit for total residual chlorine in Appendix A will be included in
the permit. To assure that this discharge will not degrade the instream water quality the chronic total residual
chlorine limit from the previous permit will be included in this permit.

An E. coli. limit equal to the effluent limit in Appendix A for fecal coliform bacteria X the ratio of the e. coli
standard to the fecal coliform standard will be included in the permit as the chronic fecal coliform limit. This limit
is lower than the previous permit limit, and so will assure that there is no instream degradation. The 30-day

geometric mean limit will be set at the level calculated, and the 7-day geometric mean limit will be set equal to